



**TEST REPORT**

NUMBER: SZHJ148251

APPLICANT: GUANGZHOU PLATO PLASTIC CO. , LTD  
DAYUAN VILLAGE HENGLI TOWN NANSHA  
DISTRICT GUANGZHOU CITY GUANGDONG  
CHINA

DATE: Sep 10, 2007

ATTN: 郭隆胜

SAMPLE DESCRIPTION:

ONE(1) PIECE OF SUBMITTED SAMPLE SAID TO BE **18OZ PVC TARPAULIN(WHITE)**.  
COUNTRY OF ORIGIN : CHINA.  
VENDOR : PLATO PLASTIC CO, .LTD.  
\*\*\*\*\*

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)  
\*\*\*\*\*

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	EN71 PART 2 : 2006 EXCLUDING CLAUSE 4.1 SURFACE FLASH FLAMMABILITY TEST	SEE REMARK
	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002	PASS

\*\*\*\*\*

REMARK : THE EN71-2:2006 FLAMMABILITY TEST IS APPLY TO FINISHED TOY  
PRODUCT. THIS TEST IS FOR REFERENCE ONLY.

\*\*\*\*\*

AUTHORIZED BY:  
FOR INTERTEK TESTING SERVICES  
SHENZHEN LTD.

BEN N.L. LIN  
GENERAL MANAGER



**TEST REPORT**

NUMBER: SZHJ148251

TESTS CONDUCTED

1 FLAMMABILITY TEST

WITH REFERENCE TO EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2006.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL	P
4.2	TOYS TO BE WORN ON THE HEAD	NA
4.3	TOY DISGUISE COSTUMES AND TOYS INTENDED TO BE WORN BY A CHILD IN PLAY	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	NA
4.5	SOFT FILLED TOYS WITH A PILED OR TEXTILE SURFACE	NA

REMARK : P = PASS NA = NOT APPLICABLE

DATE SAMPLE RECEIVED : SEP 03, 2007  
TESTING PERIOD : SEP 03, 2007 TO SEP 05, 2007

2 TOXIC ELEMENTS ANALYSIS

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC: 2002, ACID EXTRACTION METHOD WAS USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

	<u>RESULT IN mg/kg</u>	<u>LIMIT mg/kg</u>
SOL. BARIUM (Ba)	21	1000
SOL. LEAD (Pb)	<5	90
SOL. CADMIUM (Cd)	<5	75
SOL. ANTIMONY (Sb)	<5	60
SOL. SELENIUM (Se)	<5	500
SOL. CHROMIUM (Cr)	<5	60
SOL. MERCURY (Hg)	<5	60
SOL. ARSENIC (As)	<2.5	25

SOL. = SOLUBLE  
< = LESS THAN  
mg/kg = MILLIGRAM PER KILOGRAM

DATE SAMPLE RECEIVED : SEP 03, 2007  
TESTING PERIOD : SEP 03, 2007 TO SEP 06, 2007

\*\*\*\*\*

END OF REPORT